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Date of report; 2025-01-08

Client: Rettenmeier Baltic Timber SIA

Address: Planupesiela 28, InGukalns, LV-2141 Siguldas novads, LATVIA

Order: Fuel testing according ENplus® certification program of wood pellets ENplus® ST.1001;2022

Order date: 2024-04-22 Receipt of samples; 2024-12-17

Sample(s): 8mm wood pellets “LV012” Testing period: 20241217 - 2025-01-02
Sample details: 2 kg pellets §mm in plastic bag; internal sample no.: BEA2024049-2

BEA2024049 -2 results

parameter ENplus ® limit values At limit values A2 pellets 6 mm__unit
diameter* T Lo BBl v BT, 841 S B9 mm an
length (3,15 <L =240mm)* . (3151 =40) (315=Ls40) 120+ 44 mm (@)
length (40 S L s 45 mmy* - 5T T T g Cotigq L CUUTT0,8 % ih mass (an
length (>45 mm)* 0 0 ... 0 piecels)
share of pellets with a length < 10mm* .~ - .- - : SRR T = 243 %in mass (@)
categery L < 20%, 20%s M < 30%, S > 30%* - - M -

moisture gontent* - - . - .. 2100 <100 - 4,7 % in mass (e
ash content’ 4 =070 =120 0,28 % in mass (db)
mechanical durability* . w2880 2875 ---98;3" % in mass (a)
bulk density* G00=BD =750 600<BD=<750 670 kgim? (a
parficle density* -0 oo oL L ST - e oo - 431 glem®lan
coarse fines (3,15 < CPF <58 mm)* - - . 0,1 %inmass
fines content (< 3,15 mm), bulk* """ s =t 7 T ‘ Col s Y%hinmass (an)
fines content (< 3,15 mm), bags* =05 <45 0.3 % in mass (ar
net calarific value qpreft - 2185 18,5 18,2 MJkg (an
net calorific value gP,nef* =48 246 5,06 KkWh/kg (ar)
net calorific valug gP et - SRR PR 19,2 MJkg idb)
net calorific value gP,net’ - - 5,34  kWhikg (db)
gross calorific valug qvig® e e 196 Mdkg (e
_gross calorific value qv.gr® - - 5,45 kiWhikg (ar)
nitrogen contens® | ’ =03 SO05. = e T e e 20,080 % inmass (dh)
sulphur content =0,04 =0,04 ' o - <0,005 %in mass (db)
chlorine content .- - <0,02 =002 e e < e 40,005 % in mass (db)
arsenic <1 <1 - <0,5 mgrkg (db)
cadmium <05 =05 0,12 mighkg (dby
chromium =10 =10 <1 mglkyg (db)
copper . s10 <10 <1 mylkg (b}
tead =10 =10 _ <0,5 malka (db}
mercury .. CUD U =01 <01 - I T <0,075 -malkg: by
nickel <10 <10 _ _ <1 mg/kg (dby
zinc S . 2100 =100 R T 86 mglka fib)
shrinking femperature SST N - | 980 °C
deformation femperature DT ™ - 24200 211000 e T 4380 °C
hemisphers emperature HT - - >1550 °C

flow temperature ET - : - e s e e 25800 °C )

db... dry basis, ar... as recelved, *... in cooperation with accrediied subcontracior within his scope

The test results apply only to the samples investigated. As a rule, they are not the only criteria for assessing the raw materlal or product in gueston and fis suftability for a specific purpose of application. Test
Reports may anly be made avallable 1o third pasties, either free of charge or against payment, if e full wording is given and i the author Is expressly named, Unless otherwise indicated, al client's request
neither the meagurement uncertainty was stated, nor were decision rules agreed, The General Terms and Corditions of BEA Ingtiul Birensrgie GmbH shall apply as amended.
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Bioenergie
Date of report: 2025-01-08 page 2 of 2
Client: Rettenmeier Baltic Timber SIA
Address: Planupesiela 26, Inéukalns, LV-2141 Siguldas novads, LATVIA
Order. Fuel testing according ENpfus® certification program of wood pellets ENplus® ST.1001:2022
Order date: 2024-04-22 Receipt of samples: 2024-12-17
Sample(s): 6mm wood pellets “Lv012" Testing period: 2024-12-17 - 2025-01-02
Sample defails: 2 kg pellets Bmm in plastic bag; intemal sample no.: BEA2024048-2
testing methods standard
diameter and length 1SC 17829:2015
moisture content IS0 18134-2:2017
ash content 180 18122:2022
mechanical durability 180 17831-1:2015
fines content < 3,15 mm [S0O 5370:2023
net calorific value /gross calorific value 18O 18125:2017
bulk density 180 17828:2015
carbon, hydrogen, nitrogen content 1S0O 16948:2015
chlorine, sulphur content |50 16994:2018, guaniification according to 150 10304-1:2007
minor elements 130 16968:2015, quantification according to 1SO 17294-2:2023
ash melting behaviour 180 21404:2020, ash preparation at 815°C, oxidizing atmosphere
coarse pellets fines 3,15 < CPF < 5,6 mm [S0Q 53702023
particle density [SO 18847:2017
remarks

Subcontractor received 15,01 kg 6mm pellets in labeled bag ENplus® A1 from bagging line signed with internal sample na.: BEA2024049B,

The test rasuits apply only o the samples invesligaed. As @ nule, Hiey ars not the anly criterta for assessing fhe raw material or product in quastion and fts suitabiity for a speciiic purpese of application. Test
Reporls may only be made avallable to third partfes, elther fee of charge of against payment, if the full wording is givan and if the avthor i expressly named. Unless otherwise indicated, &t ofient's request
neither fhe measuremerit uncertainty was stated, nor were decision ries agresd. Tha (angrat Terms and Condijons of BEA institut fir Bioenergle GrabH shall apply 25 amendsd.
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